" MASTER ILLUSTRATED PARTS LIST

MAC 5-10G
AUTOMATIC

Chain Saw

JANUARY 1972

For cancelled and discarded

Parts Lists see page 5. - CONTENTS -
~ Page

The policy of McCulloch Corporation is one of Flgure losGeneral = gl s litatn iy st -9
continual improvement in design, manufacturing
and engineering advancement wherever possible Figure 2. Clutch and Starter Assembly. . 6
to assure still finer two-cycle power tools.
Hence, specifications, equipment, colors, design Figure 3. Fuel Tank Assembly . .. .. .8
and manufacturer's suggested list prices are -
subject to change without notice and McCulloch Figure 4. Carburetor Assembly. . . .. .10
Corporation reserves the right to make such -
changes without prior notification or obligation Figure 5. Carburetor Assembly. . . . . .12
to backfit or supply backfit components for units ; i
previously shipped from the factory. Figure 6. Transmission Assembly . . . .14

Figure 7. Powerhead Assembly . . ... .16

This Master Illustrated Parts List gives the name, number and interchangeability
between engines, of service and replacement parts which were used on or are
presently available for all MAC 5-10G chain saws manufactured to date.

Information about the List and how to use it will be found on the back cover.
Read the information before you start to use the List.

=l McCULLOCH

- COPYRIGHT 1972 U.S.A.

\MCCULLOCH CORPORATION 8634y



MAC 5-10G
AUTOMATIC

Figure 1. General



MAC 5-10G

AUTOMATIC
Figure 1. General
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 5-10G USABLE ON CODE
Letter A B c D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 10- 11-
1 Bar and Chain Assys (See Figure 6) .............. All
2 102761 Screw - Hex hd 10-24 xT/8B ...iiviivnnnnernnnnnn 2 All
3 100352 Washer —#10 & o s smini s i 2 All
4 61678 Plug. - Nut'retainer ' | . ivvivecas il 1 All
5 101326 L 3 AR UL S st e M TR A e e 2 All
6 105187 Screw - Skt hd1/4-20x1-1/8 ..iviiuiiinsnnns 1 A
7 105043 Troclowashery—] /4N e el IR 1 A
8 100004 Washer =1/ e on s e o 1 A
9 67372 Prame' & Grin ASBY .. isiisoranmeaes e slatvse 1 A
10 110448 Screw - Skt hd 10-24 x3-1/4 ..........coo oL, 1 B,C,D
11 103174 Liockwasher —#100 . st oo i v ie s iaieces 1 B,C,D
12 100003 L e e e i 1 B,C,D
13 68503 Bracket - Frame ........ Erl e e T 1 B,C,D
14 102130 Screw - Hex hd 1/4-20x1-1/2 .................. 1 B,C,D
15 100153 IRt mEVE ) sl e R s AR v o e S e 1 B,C,D
16 63484 Clamp = ETame: v coioiiiarss i it o 1 B,C,D
17 67479 Frame & GPIP ABSY" \ . dvviins smcmiinin oo s inte 1 B,C,D
18 62271 Pl =Bhamer e e a il s e 1 B,C,D
19 104139 Screw -Oval hd 10-2d x 1-1/2 ...v.vvivuivninien 1 A
20 110403 Screw = Ovalhd 8=82:X'5/8 . ... i saiersosisnin s 1 All
21 Starter Assy (See Figure 2) .........ccivvunnnnn. All
22 103746 Nub s Hex 385041t et e e 1 All
23 Clutch Assy (See Figure 2) ........covvvvinnnnn., All
24 103879 KoY. —rWoodruffs o onimriiin s imaii i e 1 All
25 63493 | B3k v o il E1=Th g o= | BN 1oy B S S R e i A et 1 All
26 63476 Seal. v S e et e 1 All
27 102765 Screw - Hex hd 10-24 x 1-3/4 .......ccovirnnnn.. 2 All
28 68509 Ligckplates i e s e e 1 All
29 Transmission Assy (See Figure 6) ............... All
30 106104 ol L e B & i el i (DR L 1 All
31 65750 Cover Assy - Alreleaner .............ivuviinnn 1 AB
66597 Cover Assy < Alr Cleaner .. .vuvimicnivaies et 1 Cc,D
32 65720 NUt = COVer: sua s s s 1! AB
66290 NUb — COVEE .- ieseine vt i e sesatars eisisrats s i redaters 1 C,D
33 66665 v E Lol ) SHE T B e o G R RGP N P P e 1 c,D
34 64749 Nameplalte . ive i s obas wim s s e steh 1 AB
67926 N PEYI A E s e e e R e U s e bl 1 C,D
35 68521 N e B e S o P e e 1 AB
68520 1051 o e A R S M e B S T 1 c,D
36 68531 Cap:Assy:=TFuel i e danan 1 All
37 68533 D R e e S e T 1 All
38 63041 AAE b e el R Vs B R e e Al = s = B 1 All
39 63040 SPTIRE sisennsniadisiiisnsovainesnanansan 1 All
40 69767 R YE) ] e e e Rl e S R B R S 1 All
41 110402 Screw - Oval hd 12-24 x2-3/8 .................. 1 All
42 63288 Cover '~ Fuel 1ank ..o o oo st 1 All
43 69686 o2 Hed =5 el R RS - S B 1 All
44 69345 Gaskel = CoVEE v b aa i e vovie 1 All
45 64848 3o LT Y o et L T i MR S o s s i e 1 All
46 63932 Filter = Fuel: s nuasnnnmoasnin s 1 All
47 100440 T e e R R AR e S R RS e Lol A 1 All
48 67944 Spring - Hose stiffener ...........ccoviinvn... 1 All
49 62978 Serew =-8peclal. . i.oviiemeie st s e e 3 All
This list continued on next page 3



MAC 5-10G

AUTOMATIC
Figure 1. General (Continued)

Item Part Units Per Usable on
No. Number Description Assy Code
50 102762 Screw - Hex hd 10-24 X 1/2 ... ..vvivinvirininenn 1 All
51 69890 6128 o] BN e etk Rl Sl S s b L S 1 All
52 83521 Kit —Fan hotusing oo soosnimvmivisa i 1 All
53 55615 Auard:= FIVWHEeL. \.,.cius ot satimsatorss 1 All
54 103356 Screw - Hex hd 10-24 x 2-1/8 ........ccvvvurnn.. 2 A,B
56 64856 Washer = Special | ..oieosin asimntssainnianss 2 A,B
56 68203 A R=di S Lol 110N (o ot SR e SR e Sl S i 2 A,B
57 65726 Sleevei-Insulator L s uss cie s e 2 AB
58 Carburetor Assy (See Figure4) ......cvvvvvnnnn.. AB
59 65758 Rodi— Primer s s i b e eesisloberare 1 AB
60 65739 Gasket - Carburefor. .ouiovae v i sate e 1 AB
61 66232 INnsSulator = Carhureton .. ui e bty iate s Foduintass 1 A,B
62 65739 Gasket-—"Insulator . Govimns s e 1 AB
63 103356 Screw - Hex hd 10-24 x 2-1/8 ........ccovvinn... 2 C,D
64 66681 SR T AV TR Se K net A i b SRR R ol o e i) . 1 C,D
65 Carburetor Assy (See Figure5) ................. C,D
66 68132 GaEket = CarbUrBlor ... oo o et esisiiietiniaiate ot 1 c,D
67 84078 Spacer - Carburetor ynriss e e 1 C,D
68 68131 GASKEt = SPACET oiviaty v wuianii o i tunie ses s sasinay 1 C,D
69 110553 Screw - Hex'hd 10-24 x 1-3/8 . ....ccvrnvenonenes 2 C,D
TO 68582 Loekplate: it s i 5 e 1 c,D
71 100003 AVETEI TS i, AU IS R o e e A R Rt L 2 c,D
72 66189 Bleever ol s sk i e e 2 C,D
73 110516 Screw - Hex hd 10-24 x 1-1/8 .....ovvvuivnvnnrnns 1 All
4 63475 Toeleplate e s e e aatb e 1 All
75 64856 Washer - Spectal:.c.covainnnmani s i o 1 All
76 110353 Screw -Ovalhd 10-24 x3/8 .........ccvvnvrnnn, 1 All
T 102388 Screw - Hex hd 10-24 x5/8 .........ccovinvnnn.. 1 All
78 69890 LOCRPLALE: e it st it s o e e e o o PO el 1 All
79 85007 B e H andl e s S e 1 All
80 Fuel Tank Assy (See Figure 3) ........vvvvvnnnnn. All
81 84082 Eagleti~ ialdanks . < e e s 1 All
82 66661 insulatori=Euelstank Sl i n s 1 All
83 68129 Gaskel SINBULAIOT. 0o i it venarien s s e 1 All

68191 Kils Bparlcarpester woo oo s s e e 1 All
84 110473 Screw = Skt hd 10-24 x 1-5/8 .......vvvuvunn 2 All
85 65532 Lo NS AT IR T R e Bt e e S it b b 1 All
86 110472 Screw - Skt hd 8-32x5/16 ............. 3 All
87 84780 BEop - REBU i s st issivealws s 1 All
88 84779 5 Valve=iReed - 7 s annin nnihi i 1 All
89 110529 Screw - Hex hd 10-24 x1/2 ...vvvviiivnnnns. 1 All
90 110506 Screw - Hex bd 10=24 x 5/8 .o nnnimnonnn 1 All
91 67922 Eockplate con o it s s i e v 1 All
92 83106 Kt —-BodyilDuct el s o 1 All
93 68187 Serew =:Speclal oo e se s 1 Al
94 68149 . Gasket - Spark arrester .................... 1 All
95 67910 Bhroud® oo e e e 1 All
96 68581 Insulator — Shroud . oo amaet asis 2 All
97 Powerhead Assy (See Figure ) .............co... All




SERVICE SPECIFICATIONS

Spark Plug Gap -----==c-m oo 0.025 in.

Lamination Gap ----===ccmmmmmm e 0.010 to 0.015 in.
Breaker Point Gap ----===cmmcm e 0.018 in.
Torque Values

Flywheel Nut = ----—— e 240 to 300 inch-pounds.

Clutch Nut--ceemmmmm e 160 to 170 inch-pounds.
Connecting Rod Screws -—------- 65 to 70 inch-pounds.

Master Illustrated Parts List, P/N 86347, supersedes and cancels
all previous lists issued for the MAC 5-10G saw. Discard the fol-
lowing lists:
IPL 65678 and
Parts list sheet 66114 covering saws having serial
numbers without prefix.
Parts list sheet 66554 covering saws having serial
numbers prefixed 1-.
IPL 67466 covering saws having serial numbers prefixed 10-.

Addendum 69011 covering saws having serial numbers
prefixed 11-,

MAC 5-10G
AUTOMATIC



MAC 5-10G
AUTOMATIC

Figure 2. Clutch and Starter Assembly




MAC 5-10G

AUTOMATIC
Figure 2. Clutch and Starter Assemblies

Item Part Units Per Usable on

No. Number Description Assy Code
MAC 5-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1= 10- 11-

1 67148 It DA Gy A e e A o T 1 All
2 66384 ; Spring - Clutch! .l 2 All
3 64583 Retainer = Bpring: ... .. ..eoeeieenies sz 2 All
4 67233 o el A RM O] 1 B e b ooy o i e s e 2 All
5 67149 ROtoE ASsy st ot S e 1 All
6 67112 L I e A S S e bt S bl e 2 All
T 68837 SpRingr—=Pawli sy o L e 2 All
8 64857 8 T e, 2 All
9 65473 ; . AT o S A O e L b el R S 2 All
83694 Starter Agsy i an o e e e e T e 1 All
10 62191A 5 InSers b and e e S R e 1 All
11 62190A Handle <ol s s S e s 1 All
12 67205 RetainersciBhialda ), il i i s el 1 All
13 63985 Shield:="Dust aoun s s s S 1 All
14 63986 WasheY S Thrdstc ottt e b 1 All
15 110470 e N O e e 1 All
16 69964 Rope = Starter: oo ioimanmisieien s i All
17 83651 DPUM = BEATLAY v vieanes vomai phoss /s i as 1 All
18 68626 SPrinE S R eWiInd o A T e o el 1 All
19 63987 Shield = Bpring ' ouuciswsiws, Save it ovs 1 All
20 61635A Bushing Ny T A i 1 All
21 67059 Houslng — Btarter; i ciia i i stint diiii sbms 1 All




MAC 5-10G
AUTOMATIC

Figure 3. Fuel Tank Assembly



MAC 5-10G

AUTOMATIC
Figure 3. Fuel Tank Assembly
Item Part Units Usable
No. Number Description Per Assy On Code
MAC 5-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 10- 11-

1 66649 FuelsTankAgsyld sl oran.] [ o e e e e 1 AB
84183 FuelRanksASSy: o cidumnitmin e o v i e 1 C:D
2 64872 Gripy=sHandle e iteryina i rnarics Ll st Sl N 1 All
3 105673 Pini=Rolli3/320x 916 o Bt bl B 2 All
4 66194 BUlton =i PEImMET . v seani e s iesstivn s ey s 1 A,B
68517 Button =:Chokel & i ielsiois AT P L e T 1 c,D
5 64871 Button & Rod Assy -0iler .........cvviiiiinnninas 1 All
6 67989 Beal ot e hd e L ) 1 All
7 110378 Pin- Roll 318X 18 /16 wul vvvvalviniomo: sain s 1 All
8 65734 Spring s TGt e e T 1 e e et ot A E e e 1 All
9 67224 Trigger- oot il e e 1 All
10 110537 Serew = FILhd 8-86/% 1/2 .uiva it e ot wisos irest iovaians 1 C,D
11 105249 Screw - Rdhd 8-32 x 3/8 (SEMS) .......vovvvvvnnnn. 2 All
12 64621 Shield - Bracket! ... iivonmaiin st ires vt aas o 1 All
13 64721 e T ] e BT W et ) e L el s 1 All
14 69687 Bpring — Valve o n i s e e 1 All
15 69811 Tiever ARy = DEP L s ot ey s e e e 1 All
16 110469 Screw — Pan hd 8-32 x 5/16 S/t vvvvuevnronnnnoens 1 All
17 65873 Wire Agsy —8topiaWiteh) asnnsnns el b o 1 All
18 67210 Button' Assy s COnEOl v vsi v i o s 1 All
19 66156 Hod:=iThriottlet nicessamemmadaan o e s 1 AB
68170 Rod - Throttle: ..cuasdawmiodmainiens S m e 1 C,D
20 67355 Rode G hake s e s e i o e 1 C,D
21 68102 Extension Assy - High speedneedle ................ 1 C,D
22 110512 . 1300 TSRl 0 by yby - SR el B el O Sl o B e 1 C,D
23 67363 . SPring vt e e e e e s T e 1 C,D
24 110509 o PINTEGTO0VE! Ll it st o s o S e 1 c,D
25 68101 Extension Assy - Idleneedle ...................... 1 C,D
26 110512 . Ring ~Retaihing «oievmiienanmnes e, 1 C,D
27 67363 e RS T a e e T Rl S R s S e 1 c,D
28 110509 . BN GO0V e e e 1 c,D
29 67292 Washer =iSpecial « oo slnannbidntlunmne sy 2 C,D
30 67271 Screw = Tdleadjustment ... .o, vessiseieisieue st e 1 C,D




MAC 5-10G
AUTOMATIC

16

Figure 4. Carburetor Assembly

10



MAC 5-10G

: AUTOMATIC
Figure 4. Fuel Tank Assembly

Item Part Units Usable
No. Number : Description Per Assy On Code
MAC 5-10G USABLE ON CODE
Letter A B c D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1< 10- 11~

66511 Carburetor Assy (McCulloch Double Needle) ........ 1 A,B
1 101289 : Ring —iRetaining s irsaicote v i n s 1 A,B
2 65859 - Spring. < PIMNEET’ i ais i, vt siarens W 1 AB
3 65677 = Retainert —aDlums e o R B e e 1 AB
4 65617 5 Plug —-Primar .. ouwoenssiecs felmee i mare o o 1 A,B
5 105617 . B S O o e e e e e L i 1 AB
6 66552 : Plunger —aPrimer . oo, samnims o 1 AB
7 66551 . Y R N e o L s 2 A,B
8 110483 z Serew = Longlocking it i elee sieien o 1 AB
9 104245 . Pl —"ROILE082 X 1727 cvunvstinesiin b et 1 A,B
10 62939A 3 Spring =idle SoVErNOT . | .t sietieisiaieisisieatalsse 1 AB
11 103934 2 Screw - Rd hd 6-32 x 1/4 (SEMS)............ Tio0 1 A,B
12 62938 e B lip =P ot e e A F e e L e ) 1 A,B
13 62343A somelhever A Phrottle st s ias it e 1 A,B
14 104814 . Screw - Pan hd 4-40 x 1/4 (SEMS) ............. 1 AB
15 62290A SlePlate —iPhrottlei s o0 oL = i 1 A,B
16 65431 o Needle - Metering i vy eniee s 1 AB
17 62291A .  Shaft Assy - Throttle .............. SRR 1 A,B
18 62975 w Bwiveli—Neadle oodiomaiasnniiias i e e 1 AB
19 110397 . Screw - Pan hd 8-32 x 7/16 (SEMS) ............ 4 AB
20 66507 ; Plate = Carhurstor bagse’ ... .. e, v s e 1 AB
21 65608 . Diaphragm Assy - Pump ..........cceuveennn. 1 AB
22 104728 i o Serew =iBind:hd §282 x4 0 s 1 AB
23 110337 i Pin — Thlet lever v imivvantnananros s 1 AB
24 62310 a Lever ~Inlet......... S R A e 1 A,B
25 62923A i Spring -Inlet lever i i i i s 1 AB
26 63038 . Valve - Inletneedle ....icovvivnivivinnns S 1 AB
27 55690B saem B eale— (0 apillary B O = s et Tt 1 AB
28 63041 . Valve -~ Primer licncieasg vanemrmiesr et 1 AB
29 65868 . Set = Ball andiSeat. .. e imiimem sy s erii 1 AB
30 66153 . i R i s e e e e 1 A,B
31 61151 v . Ball oottt ek S ahei o 1 AB
32 65445 . D=Ll I ) SR D o s e e et e e L RS O 1 AB
33 104001 . R S s e L e e s e e e ], AB
34 66512 . BodyrdssyrerGarburetors Sl o e 1 AB
35 59796 A ¢ DO RIDE e s i e e s s 4§ 1 AB
36 65724 4 . Btud = CarbUrBLOT v esemiairsiane sorsieios 1 AB
31 66158 ; i 8 D T ) e b bl e O PN G b et 1 B St 1 A,B
38 66569 . < rarifice - fPHel vk pasania i i T b A,B
39 62288A ; : Bushing - Throttle shaft .................. 1 A,B
40 62368 : o w-Bushing:=\Throttlesshaft: wosismanaadaa 1 A,B
41 67062 Seal —Carburefor stUd ...ulviee s s 1 AB

McCULLSCH DOUBLE NEEDLE CARBURETOR ADJUSTMENT

1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.

2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise two and one half turns.

3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn
the screw clockwise one half turn more.

4. Turn Hi Mix needle clockwise until resistance is felt, then turn the needle counterclockwise two full turns.

5. Turn the Lo Mix needle to obtain smooth rapid acceleration every time without faltering. Check for smooth
idle for all positions of the saw and readjust the Lo Mix needle if necessary.

6. Adjust Hi Mix needle for maximum power under load. Turn the needle in for leaner and out for richer mix-
ture. Do not adjust the needle for leaner mixture than necessary to obtain smooth, even running under a
cutting load.

11



MAC 5-10G
AUTOMATIC

Figure 5. Carburetor Assembly

12



MAC 5-10G
AUTOMALTIC

Figure 5. Carburetor Assembly

Item Part Units Usable
No. Number Description Per Assy On Code
MAC 5-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix 1- 10- 11-
67379 Carburetor Assy (McCulloch SDC-2) ............... 1 ;P
1 67501 s - SCTEW —PUMP COVEE inihviniav o o 4 c,D
2 83760 o e e b o o e e e e 1 c,D
3 *67495 Gasket —CovVer ' ouin i v S s 1 C,D
4 *67498 Diaphrapmi= Check valve: woiiviinmmans mntamn: 1 Cc,D
5 *83114 Diaphragm - Fuel pump ......ciivirinvnnennn. 1 c,D
6 *47690 Serew. .~ Plate! uucndinsin v e praiahi 3 ;D
7 67487 154 4 P W T R R et el oS et S 1 C,D
8 67489 Glipt=Shatt v s s s weton o 1 C,D
9 67486 Shaft Assy “iThrottle ... veisseii i saaieses 1 C,D
10 67490 Plate:~iCholets vy sy o0 L 1 C,D
11 67488 Bhaft Assy: - Choke: .o s asnianss 1 C,D
12 *100302 Ball =:Chokefriotion o s 1 C,D
13 *67504 d Spring ~ChoRe v st as Ba s e e v v e sidsns 1 c,D
14 *67506 s Needlei=Highispeed e a8l e 1 C,D
15 *67505 Needle = Tdle:r i e s e 1 C,D
16 *67502 Spring - Needle ... viuwiwis e e e 2 C,D
17 70798 2 Screw - Diaphragm cover ..................... 4 c,D
18 83761 . Cover - Diaphragm ............. e A e 1 c,D
19 *67499 Diaphragm - Metering .........ovuiaineanyin 1 C,D
20 *67496 Gagket = Diaphragme: "o o il L St o 1 C,D
21 *67500 Screw - Lever pin: «wimatvos e Sy 1 C,D
22 *67508 : Pk T e Ve T e o el B g 1 C,D
23 *67509 < = Lever -~ Metering o avanmusdinsiior 1 C,D
24 *67503 SPrInga= e var e e 1 C,D
25 *67491 Sy alve = Needl et s e e i 1 C,D
26 67483 - Body Assy - Carburetor ............cvvuvuun. 1 C,D
27 *71690 R B e e s 1 1 C,D
28 *69506 . PIE = 5718 intiu iy sesines st ahs st s 1 c,D
29 83158 . Kit - Valve & Seat ASSY .........cvcuus . c,D
30 *67507 Sereen —Fuel i nasmmyag T no i 1 C,D
*67482 Gasket Set
67481 Repair Kit

*Indicates parts included in Repair Kit, P/N 67481

McCULLOCH SDC-2 CARBURETOR ADJUSTMENT

1. Carefully turn both the high speed and idle needles clockwise until resistance is felt. then turn both needles
counterclockwise one full turn.

2. With engine warmed up, adjust the idle speed screw in or out until the engine idles just below clutch engage-
ment speed. 2

3. Adjust the idle mixture needle in or out (leaner or richer) to obtain smooth, rapid acceleration every time
without faltering. If necessary, readjust the idle speed screw.

4. Adjust the high speed mixture needle for maximum power under load. Turn the needle in for leaner and out
for richer mixture. Do not use any leaner setting thun necessary to obtain smooth, even running when
cutting wood.

13



)
o
o
o
L
T
<<
=
=]
x
wi
v
<
(@]
x
<
w
(4]

REDUCED APPROX. 2/3
ABOVE ILLUST. SIZE

MAC 5-10G
AUTOMATIC

Figure 6. Transmission Assembly

14



o e

MAC 5-10G

AUTOMALTIC
Figure 6. Transmission Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 5-10G USABLE ON CODE
Letter A B C D
Serial Without | Prefix Prefix Prefix
Numbers| Prefix = 10- 1
1 110625 NI ax B B DA e ot ey 2 All
2 100006 Washer =i 3/80 . neh i e bt e S e 2 All
3 63417 S Yo SERiteld Elna b oy POEe R R el ol R R 1 All
s 63994 Kit=8pikel nniviiminerme i e e 1 All
5 110245 3 Screw - Filhd 10-24-%3/4  ..covvoivi i 4 All
6 101174 . ST R I R s e S A S i o e i Bt 4 All
7 101191 o Nat S Hexr10=24 0 e s e 4 All
8 60972 10 SR o (T A R B e e e R L 1 All
9 63997A 3 SAE=R e SR oTh) el ol 14T B PR P R L e i L S L 1 All
10 36644A Sprockets @it e 1 All
11 63808 st o) wered 4oy R ST S R S s S S e e RS 1 All
12 64754 Spacer - Sproclet .k aisininannanaiag 1 All
13 103469 Screw - Hex hd 10-24 x 3/8 .......cvvvvvvnnnnnnn 1 c,D
14 105367 Nuti s Hex 0= 2 e S o i e e 1 c,D
15 102290 Screw — Hexthd 10-24 2 1-1/B L buviimas v 1 C,D
16 68205 d E7Te] W) EUSTrmd ot iy e B e i A N B D e AT R AT 1 C,D
17 67066 Brace ~GearCase .l i sl e at e 1 2D
18 110406 Screw = Oval NAiB-32 % 1-1/0 “ vt sseransiai 2 All
65882 PumpiAgsy = O1L o st i st s s aieiacaielnes 1 All
19 105550 ; Plag —Welth: waian e veGamvarmatiiii shnes 1 All
20 110392 . ) 2h b SR TS W e S e A e R 2 All
21 63428 : Plimger = BPUmD s e e e 1 All
22 65881 : BOGY = PUMD: cerro il iae i eiesismimies s iabetstimiein 1 All
23 62909 Valve =00 e i e e e T 1 All
24 63692 SPring — o ValVve vt st st sats) s 1 All
25 63474 BT ey e S TRy s e e ey A Iy oy gty e e oo n o A 1 All
26 102765 Screw - Hex hd 10-24 x1-3/4 .....vivrevnnnnnn 2 All
27 100003 WaSHED = L0 (L ariiieres b senmmiveiniase i v resesisa e isataves 2 All
66208 Transmission Assy (3:1 Ratio) .......ccvvuvennn.. 1 A,B,C
68585 Transmission Assy (2:1 Ratio) .....covvvnvennnnn. 1 D
28 104360 : i BB L] oy Ve e e T U P e e e B 1 All
29 110055 . Screw - Fil hd 8-32x3/8 (SEMS) ........... 1 All
30 63491 . BRI oy s e o o 0 B e e o o e e Sl b 1 All
31 110417 .  Screw -FIlhd6-32x83/8 ..civiiiiiiiiniiaay 3 All
32 63416 . Plate! Sprocket: b b nb st el e 1 All
33 102067 A Nut-=sHex 10=24 ol i sanad i e s et 1 All
34 110387 o Washeri=Wavey .iiuuicaasilnounini s 1 All
35 63824A . Nutv=Bar:adjustment s i e e e s T S 1 All
36 102144 : Screw - Bar adjustment .................... 1 All
37 110264 . ol s Wt D e S i e e r e b ol 1 All
38 110405 4 Screw = Oval hd'8-32:% T/8 . iiiasvas vioniaieen 6 All
39 64779 . Cover Assy - Gearcase (3:1 Ratio) ........... 1 A,B,C
68590 . Cover Assy - Gearcase (2:1 Ratio) ........... 1 D
40 100432 : . Plug:- Filler cicocoivneansniean raan 1 All
41 63477 . eI e S U TV I e b e e e L 1 All
42 68576 ; Gasket = Qoveria i e nnsri e s 1 All
43 63478 . Seal - GEATCABE | ..iuuiivs i vicsviin sivsaieteils tis 1 All
44 110348 : Bearing - Sprocket shaft .................... 2 All
45 64775 s Gear - Sprocket (3:1 Ratio) .........ovvvunnn. 1 A,B,C
67899 . Gear = Sprocket (2:1 Ratio) ..comeennivinimesiniwion 1 D
46 110452 5 HOILRRING Cmniarmse s e A s e 1 All
47 66616 . Gear AEBY = TALER (3-T RAtIO) © voev s bsrtins 1 A,B,C
67896 . Gear Assy - Idler (2:1 Ratio) ................ 1 D

This list continued on page 17 15



MAC 5-10G
AUTOMATIC

Figure 7. Powerhead Assembly
16




MAC 5-10G
AUTOMATIC

Figure 6. Transmission Assembly (Continued)

Item Part Units Per Usable on

No. Number Description Assy Code

48 64770 Gearcase (F:LRatio) .. eeniaiiiini s o, 1 A,B,C
68587 Lrearcaser(2-lRatio)l o vhe UL L ie A iR e 1 D

49 101770 Bini=rDowelirnrs —one et Sl Sl 2 All
50 64584 ; Bolti=:Bart oo clnib e et el 2 All
61 64935 Blate f=sBaviprotectoraz i i (o sl st o e i 2 All
52 e e L e e 1 All
53 ChaintAr ey s sistn, =l it o e S 1 All

Figure 7. Powerhead Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 5-10G USABLE ON CODE
Letter A B & D
Serial Without | Prefix Prefix Prefix
Numbers Prefix 1- 10- 11-
1 101391 Nuto Hex 8/8-04 C000 L 0oa i s e i 1 All
2 84681 Elywheellr el o e e L Gl e SR 1 All
3 103879 Kev = WoodPull o naiomen a0 o 2 he T 1 All
4 67057 Wagher = "THLUBE e e i i e s 1 C,D
5 67056 BEAlE e e e e e e S L S T 1 C,D
6 67054 Washer ~ Thrust wuvmseos s setis Lo 1 C,D
1 110127 Screw --Hexhd 10-24 x 7/8 IBEMBS): =i woimimatnan 2 2 All
8 100003 Washer =#10" s s niimess s 1 =i 2 All
9 51253 Retainer = C 611 sRece bl o SoMiE Sl el s 1 All
10 85138 Tamination' Assy v nnc gl iy oo e 1 All
11 62819 Wire Assy - Ground ....... i e e s e 1 All
12 69344 Wire Asey= Primary: & 0 1 All
13 84972 Coil & Termmal-ASey - uuiiimans i bt ot 1 All
14 69966 Wire Assy - Sparkplug ..........ccoonenn... 1 All
15 67127 Slesye: wsvna Fo it by o e 1 All
16 62932 810111110 o R R e 1 All
17 62926 ; BOOLIEaREERE v en e s e N v 1 All
18 63432 o T e 1 All
19 110349 Screw: -:Rd:hd:8232:x 3/4: . L0 00 B 1 All
20 62362 Cover - Breakey hox  .iiin i e f e - e i All
21 100298 DubEz: Haxs =3 2 e s et e I e e ot i T 1 All
22 62365 Epdcer = Brealer serew: il L 1 All
23 110346 Screw - Hex hd 6-32%3/4 «.vincin i onissi 1 All
24 100934 Serevei=rRd hd 8=3 20388l L e e 1 All
25 105976 Washer = #8) ovn v i e e 1 All
26 105249 Screw - Rd hd 8-32 x 3/8 (SEMS) ................ 1 All
27 100080 Washer. -8l iy Do ndi fane s B8 e i 1 All
28 85358 COnAenBer” | .. himi it st s s s 1 All
29 62363 Breaker Assyiice el ol 8 e e 1 All
30 54184 o= B b Ly ol A o 1 All
31 62361 = dealis N W weraabe il Koo B DR el bl S S 40 1 All
32 67051 seale=Boxs G e s e e LR 1 c,D
33 110623 Screve = Bl hd 838 a0 i e e e 2 All
34 100955 NutierHexi8=3d crnvs s 1 All
35 84156 Housing = PUMD: w.ionionioira sita srom st 1 All
36 62262 CapestH onsine e aarmRatinae SrEl e iR SR Nl 1 All
37 62266 Plunger = PUMP: Vo nsims it dse s 1 All
This list continued on next page 17



MAC 5-10G

AUTOMATIC
Figure 7. Powerhead Assembly (Continued)

Item Part Units Per Usable on
No. Number Description Assy Code
38 101056 O RANE it e st i e e e e e 1 All
39 66687 Dpring <RI per s S e e 1 All
40 62230 Gasket - PUID: (b s e i e e R s 1 All
41 62909 Valvel—iPump gl s e e 1 All
42 110407 Screw:—:Pan:hd 10-24 x:3-1/8. s v 1 All
43 63974 Cover - OH-tank: ... o civotiva e iz 1 All
44 63442 Gasket = Coyer oy i i e e 1 All
45 5T129A Cap =011 s s it s e 1 All
46 101148 B R T LT o e e B e o re e 1 All
47 62123B Hose Assy — D1l s i s i 1 All
48 91506 BCTEEN = HOBE v v ivimisins i Sari ate slavaivis 1 All
49 67120 GrankeaserA sy MRS Eam s S e o 1 All
50 62105 Screw Assy - Sealing ...c.viicuaiainas 4 All
51 62842 Washer = Sealifif v .vvwvui cumininieans 4 All
52 110404 Screw - Hex hd 8-32 . 7/8 ..o ivivinn i 1 All
53 110288 Screw - Hex hd 8-832x3/4 .............. 2 All
54 63607 Screw Assy —Sealing ....icveervaienons. 1 All
55 63606 Washeri- Sealing «innsnimimmming 1 All
56 100010 2 AN EEA Ol n (] i Ayt e e o e e B R 1 All
57 83137 . Valve DS P iy e S e e e 1 All

65910 NV ALVE D DS P e e s ciate i o s et oo e S e s 1 A
58 65389 Pin— Pigtonisinns s hnn s, s T T e 1 All
59 85239 PISEON ABEY T it visrariins cbanslo il rats vt oy 1 All

60 85241 Ring Set - s an e e SO T O 1 All
61 103085 Bearing - Needle v iniasmairs 2 All
62 65401 Connecting Rod ASEY vt v oivisn 1 All
63 61627TA perews~Sktihd special et o 2 All
64 63225 . Roller - Needle (set of 20) ............... 1 All
65 61618 L R O M e b o e e o b S et e el 1 All
66 63464 RiNg ~8nap Gt Gvmonnsn v e e 1 All
67 634298 Bearing - Ball ........ PHEI I S el A 1 All
68 63492 Insert & Bearing ASSY ...cvvivenrninivnnenenns 1 All
69 110260 deal — Ol o v e s 1 All
70 63699 158 0y =300 DT {3l el e e e e i el bl 1 All
71 104357 . Bearing -:Needle. .. vaveinisoseiims 1 All
2 84654 G lg 1T Tt S i e Ml o S R e e 1 All
73 105221 Screw - Rdhd 10-24 x5/16 ................. 2 All
74 101191 Nub ="HeX 10-24 .. v s 2 All
75 65363 Guard = ANk e age e s s sl s tons e als 1 All

Accessories
Item Part Units Per Usable on
No. Number Description Assy Code

61040 Wrench - Screwdriver
65712 Guide - Timing
67067 Kit - Gearcase brace
68052 Plate - Wear
84922 Baffle - Spark arrester
63097 Spark Plug - AC CS 45T
65778 Spark Plug - AC CS 41T

*69413 Piston Assy - 0.020 in. oversize

* 63291 Ring Set - Piston 0.020 in. oversize
103085 Bearing - Needle (2)

* 69414 Piston Assy - 0.030 in. oversize

* 63292 Ring Set - Piston 0.030 in. oversize
103085 Bearing - Needle (2)

B,

18

*For use in cylinders with cast iron liners only.



-———

P i

" 40:1TWO-CYCLE

6 oz. can #78960

6-pack 778961

MOTOR OIL 160z.can  #78963
Reduces smoke, 6-pack pigo6
carbon and engine wear, L pot e TiI0626
CHA’N’ BAR AND 1 bottle #11063
SPROCKET OIL s e
Specially designed for "-ﬂl' Case of 24 #110632

extra lubrication of bars
and chains.

BAR GUARDS
D
A B

Black Polyvinylchloride

Protect bar and chain
from accidental
damage.

(A) forwide bars #56927

B) narrowbars #64930

(
E BEED (c) macio-1, 2066544
C D

(D) PM6-12,16" #83124
LOCTITE

Sealant, bonding
., agent

Rigid Yellow Plastic
LOCQUIC AND

Primer. Cleans,
degreases, and
accelerates curing.

10cc plastic

7-1/2 oz. spray can. R bottle
#69794 #67537
SPRAY PAINT
Black Yellow
12 0z. can #103503 12 0z, can #102249
Caseof 12 #103400 Case of 12#102464

STARTER ROPE

Solid, braided nylon 100t spool
_ #36825
PRESSURE TEST TOOLS
For leakage check =
7
of crankcase, Y .
fuel system. 4 Basic unit
#62849

MAC 5-10G
AUTOMATIC

CHAIN SHARPENING TOOLS

For transmissions of
gear drive saws.

The @ shows which tools e $ 2218
are used on chains ..... |+ |Z| 7|75
c H FI 1/8" round |@
McCULLOCH FILES ik b [
3/16" round| |@
7/32" round ©
1/4" round (]
9/32" round e}
8" flat @ o0ee e
6' flat safety |@® |®|®|® (@
FILE GUIDE & FILE
=0~ #67750 (1/8" round) |@
#60950 (7/32" round) ]
(Also holds 3/16 e |®
e and 1/4" round)
DEPTH GAUGE TOOLS
#56241 .045-.060" ® o0
#64198 .035-.060" @ oo o
#64359 .045-.050" [ ]
#67688 .015-.020" |@
#67680 .025-.030"|@|@®(® @ @
FILE-N-JOINT assures correct filing
angle, height,
#61034 |@|@ |@|® @
GEAR OIL (SAE 140)
160z.can +19342

Case of 24 #104347

A5

"BREAK ALL"
CHAIN BREAKER

Required when

repairing chain.

#61753
Instructions
included.

19



